
                                                          Division of Air Resources                 
Permit Review Report

Permit ID: 2-6202-00007/00015
Renewal Number: 2

Modification Number: 1 01/11/2021

Facility Identification Data
Name: NORTH RIVER WASTEWATER RESOURCE RECOVERY FACILITY
Address: 725 W 135TH ST
NEW YORK, NY 10031

Owner/Firm
Name: NYC DEPT OF ENVIRONMENTAL PROTECTION
Address: 96-05 HORACE HARDING EXPY FL 5
CORONA, NY 11368, USA
Owner Classification: Municipal

Permit Contacts
Division of Environmental Permits:
Name: DENISE L GRATTAN
Address: 1 HUNTERS POINT PLAZA
47-40 21ST ST
LONG ISLAND CITY, NY 11101
Phone:7184824997

Division of Air Resources:
Name: PARESH SHAH
Address: NYSDEC - REGION 2
[...]
IGEN4) to be installed during the construction period to provide back-up power to the WRRF during
emergencies and will exhaust outside of the main structure on the ground level, east of the elevated portion
of the Henry Hudson Parkway (Emission Points: IGENA, IGENB, IGENC, and IGEND). Once the
cogeneration engines are in operation, these four emergency generators will be removed, if installed.
• One (1) additional waste digester gas burner to be installed (Emission Source WGBR2) for emergency
flaring of excessive sludge digester gas (Minor Modification submitted for the installation of the
emergency flare, 10/7/16).
The WRRF has the following wastewater treatment processes and their associated equipment. Emissions
from these processes depend on concentrations of pollutants in the WRRF’s influent of which the WRRF
has limited control.
• Headworks
• Influent Channels
• Primary settling tanks
• Activated sludge aeration tanks
• Activated sludge aeration tanks effluent mixed liquor channels
• Final settling tanks
• Chlorination contact tanks
• Sludge thickeners
• Sludge digesters
• Sludge storage tank
• Wiggins sludge digester gas holder
• Mixed liquor channels

Improvements are being made to the equipment associated with the sludge thickeners, sludge digesters, and
Wiggins sludge digester gas holder. All processes are covered and the air from these processes is collected
and vented to the WRRF’s odor control systems prior to being exhausted to the atmosphere. The WRR has
three (3) 2-stage odor control systems by location, North, West and South, consisting of nineteen (19) wet
chemical scrubbers, and fifty-six (56) activated carbon absorbers. The wet scrubbers use chemicals to
achieve design H2S removal efficiency at high H2S concentrations but could achieve adequate H2S

Page  3 of 34



                                                          Division of Air Resources                 
Permit Review Report

Permit ID: 2-6202-00007/00015
Renewal Number: 2

Modification Number: 1 01/11/2021

removal efficiency by using less or no chemicals at normal or low H2S inlet concentration.

Permit Structure and Description of Operations
The Title V permit for NORTH RIVER WASTEWATER RESOURCE RECOVERY FACILITY
 is structured in terms of the following hierarchy:  facility, emission unit, emission point, emission source
and process. A facility is defined as all emission sources located at one or more adjacent or contiguous
properties owned or operated by the same person or persons under common control.  The facility is
subdivided into one or more emission units (EU). Emission units are defined as any part or activity of a
stationary facility that emits or has the potential to emit any federal or state regulated air pollutant. An
emission unit is represented as a grouping of processes (defined as any activity involving one or more
emission sources (ES) that emits or has the potential to emit any federal  or state regulated air pollutant).
An emission source is defined as any apparatus, contrivance or machine capable of causing emissions of
any air contaminant to the outdoor atmosphere, including any appurtenant exhaust system or air cleaning
device. [NOTE: Indirect sources of air contamination as defined in 6 NYCRR Part 203 (i.e. parking lots)
are excluded from this definition]. The applicant is required to identify the principal piece of equipment
(i.e., emission source) that directly results in or controls the emission of federal or state regulated air
pollutants from an activity (i.e., process).  Emission sources are  categorized by  the following types:
combustion  - devices which burn fuel to generate heat, steam or power
incinerator   - devices which burn waste material for disposal
control         - emission control devices
process        - any device or contrivance which may emit air contaminants
                      that is not included in the above categories.

NORTH RIVER WASTEWATER RESOURCE RECOVERY FACILITY  is defined by the following
emission unit(s):

Emission unit  1COGEN  -
This Unit includes the following combustion sources and their associated equipment.
(1) Five (5) new 3.37 megawatt (MW) spark ignition reciprocating internal combustion
engine generators (Emission Sources COGN1, COGN2, COGN3, COGN4, and COGN5)
that will be connected with the Con Edison electrical supply. Up to four of the five
engines may operate at once (13.5 MW maximum), with the fifth as a standby unit. The
engines will operate on both digester gas and natural gas. The new cogeneration engines
will be housed in the existing engine room and will exhaust through the existing pump
engine stacks (renamed as CGNP1, CGNP2, CGNP3, CGNP4, and CGNP5), with
physical stack parameters such as location, height and diameter remaining unchanged.

(2) Four (4) 2 MW interim diesel emergency generators (Emission Sources IGEN1,
IGEN2, IGEN3, and IGEN4) to be installed during the construction period to provide
back-up power to the WRRF during emergencies and will exhaust outside of the main
structure on the ground level, east of the elevated portion of the Henry Hudson Parkway
(Emission Points: IGENA, IGENB, IGENC, and IGEND). Once the cogeneration engines
are in operation, these four emergency generators will be removed.

(3) One (1) new completely enclosed waste digester gas burner (with a capacity of 1,510
scfm) (Emission Source WGBR2) to flare additional excessive digester gas produced at
the WRRF in the extreme event that digester gas cannot be used by the new cogeneration

Page  4 of 34



                                                          Division of Air Resources                 
Permit Review Report

Permit ID: 2-6202-00007/00015
Renewal Number: 2

Modification Number: 1 01/11/2021

engines or boilers, will exhaust through emission point FLARB.

Existing emission points ENGP1, ENGP2, ENGP3, ENGP4, and ENGP5 are the existing
pump engine stacks which will be used to exhaust the new cogeneration engines. A new
emission point for the new waste gas burner (WGBR2) will be used for emergency
flaring of excessive sludge digester gas.

New emission points IGENA, IGENB, IGENC, and IGEND, will beused to exhaust the
interim emergency generators during the construction period.

Emission unit  1COGEN  is associated with the following emission points (EP):
CGNP1, CGNP2, CGNP3, CGNP4, CGNP5, CGTG1, CGTG2, FLARB, IGENA, IGENB, IGENC,
IGEND
Process: COD is located at Building MAIN  -  cogen engines on either digester gas or blend of digester gas
and natural gas.

Process: CON is located at Building MAIN  -  new cogen engines solely on natural gas.

Process: INT is located at Building OUTSIDE  -  this process includes operation of the four diesel interim
emergency generators used during the construction period to provide back up power to the plant during
power emergencies. the process will be removed once the cogeneration plant is in operation.

Process: WGB This process includes operation of the new waste gas burner (WGBR2) to handle digester
gas under emergency conditions when the cogeneration engines are not in operation. The operating
temperature range for the most efficient flare operation is 1400 to 1800 degrees F. The flare temperature
must be maintained within this temperature range.

The new flare will operate at the following design parameters:
• Design capacity: 1,510 SCFM
• Throughput quantity: 500,003 MMBTU/yr (based on 8760 hrs/yr)
• Heat input:  57.1 MMBTU/hr
* Throughput and heat input calculations are based on average gross heating value (HHV) of 630
MMBTU/cu. ft. from 03/31/2015 North River WWTP digester gas analysis data and waste gas burner
design capacity.

Emission unit  2WWTRE  -  This Unit includes the following wastewater treatment processes and their
associated equipment.  Emissions from these processes depend on the concentrations of pollutants of
concern in the plant's influent of which the plant does not have complete control.

Headworks
Influent channels
Primary settling tanks
Activated sludge aeration tanks
Activated sludge aeration tanks effluent mixed liquor channels

Page  5 of 34



                                                          Division of Air Resources                 
Permit Review Report

Permit ID: 2-6202-00007/00015
Renewal Number: 2

Modification Number: 1 01/11/2021

Final settling tanks
Chlorination contact tanks with dechlorination
Sludge thickeners
Sludge mechanical centrifuge thickeners
Sludge digesters
Sludge storage tank
Wiggins sludge digester gas holder

All the processes are covered except small portion of the final settling tank, and the air from these
processes is collected & vented to the plant's odor control systems prior to being exhausted to atmosphere.

The plant has three (3) 2-stage odor control systems by location, North, West and South consisting of wet
scrubbers and activated carbon adsorbers.  For the North River WWTP odor control system, the chemicals
used by the wet scrubbers are sodium hypochlorite and caustic, in order to achieve 90% removal of H2S at
the design’s H2S concentration specifications, as high as 10 ppm. Chemical consumption is controlled
automatically by setting pH and ORP (Oxidation Reduction Potential).  The manufacturer recommends
maintaining the scrubbers’ pH at approximately 10.5 and ORP at about +400 to +600 millivolts.  For daily
operation at the WWTP with H2S levels normally at ppb not ppm, the actual operation differs from the
manufacturer’s recommendations by using less or no chemicals, in order to avoid chemical waste and
excessive chemicals be released with the scrubbers’ discharge water flow.

The North Odor Control System consist of eight (8) wet scrubbers and twenty-four (24) carbon adsorbers
exhausting through two(2) identical large stacks.  The West Odor Control System consists of four (4) wet
scrubbers and twelve (12) activated carbon adsorbers and the treated air of this system is sent to the North
Odor Control System plenum and exits through the North Odor Control System’s two identical exhaust
stacks.  The South North Odor Control System consists of seven (7) wet scrubbers and eighteen (18)
activated carbon adsorbers to exhaust through one(1) large stack.

Emission unit  2WWTRE  is associated with the following emission points (EP):
NRTH1, NRTH2, SUTH1
Process: ART is located at Building AERATION  -  This process is the plant activated sludge aeration
(ART) consisting of five (5) aeration tanks (AERTK) (330'X74.6'X29.2') and the waste sludge wet well. In
this process, the effluent from the primary settling treatment section is mixed with activated sludge solids
and air. These aeration tanks provide the detention time required for the activated sludge to absorb the
organic matter in the wastewater. Compressed air is discharged through the tanks to provide mixing and an
aerobic environment. After a set mixing period, the mixture flows to the final settling tanks, where the
solids are flocculated, settled and collected. Emissions from this process are controlled by the North Odor
Control (NTHOC) System consists of wet scrubbers and activated carbon adsorbers.  The wet scrubbers
will use chemical to achieve design H2S removal efficient at high H2S concentration but could achieve
adequate H2S removal efficiency by using less or no chemical at normal low H2S inlet concentration.  The
NTHOC System consist of eight (8) wet scrubbers and twenty-four (24) carbon adsorbers, that will
discharge to a common plenum that conveys the treated air to two (2) large exhaust stacks (NRTH1 and
NRTH2).  The maximum exhaust flow rates from NRTH1 and NRTH2 are 222,000 acfm (per stack).

The total thruput is based on the design average dry weather flow of 170 MGD.

Process: CCT This process is the plant chlorine contact tanks (CCT) disinfection process consisting of four
(4) chlorination tanks CHLTK (639'X28.5'X8') and required disinfection of the plant effluent. This process

Page  6 of 34



                                                          Division of Air Resources                 
Permit Review Report

Permit ID: 2-6202-00007/00015
Renewal Number: 2

Modification Number: 1 01/11/2021

also includes de-chlorination using sodium bisulfite, with four (4) new 6,000 gallon bulk storage tanks and
two (2) new 2,000 gallon day tanks for sodium bisulfite. Off gas from each storage tank will go through a
carbon drum before conveyed to the plant’s South Odor Control System. Off gas from each day tank will
go through a carbon drum before conveyed to the plant’s North Odor Control System.

The wastewater from the final settling tanks flows to the chlorine contact tanks where sodium hypochlorite
is added into the wastewater to destroy and kill the harmful disease-causing organisms and thereby to
protect the receiving waters. Emissions from this process are controlled by the South Odor Control
(STHOC) System which consists of wet scrubbers and activated carbon adsorbers.  The wet scrubbers will
use chemical to achieve design H2S removal efficient at high H2S concentration but could achieve
adequate H2S removal efficiency by using less or no chemical at normal low H2S inlet concentration.  The
STHOC System consist of seven (7) wet scrubbers and eighteen (18) carbon adsorbers that will discharge
to one (1) large exhaust stack (SUTH1).

The total thruput is based on the design average dry weather flow of 170 MGD.

Process: FST is located at Building MAIN  -  This process is the plant final settling tanks (FST) consisting
of sixteen (16) final settling tanks (FINTK) (4 Bays, 250'X74'X10.9') and the two (2) mixed liquor
channels which feed the final settling tanks. The purpose of this final settling process is two fold:  settle out
microorganisms and activated sludge solid waste generated during the aeration process to produce a
clarified effluent, and to collect the settled activated sludge for conveyance back to the aeration tanks. The
two mixed liquor channels are covered and the air is vented to the North Odor Control System (NTHOC).

  Emissions from this process are controlled by the South Odor Control (STHOC) System, consists of wet
scrubbers and activated carbon adsorbers.  The wet scrubbers will use chemical to achieve design H2S
removal efficient at high H2S concentration but could achieve adequate H2S removal efficiency by using
less or no chemical at normal low H2S inlet concentration.  The STHOC System consist of seven (7) wet
scrubbers and eighteen (18) carbon adsorbers that will discharge to one (1) large exhaust stack (SUTH1).

The total thruput is based on the design average dry weather flow of 170 MGD.

Process: GHT The process consists of the plant's sludge digester gas storage process (GHT). Digester gas
produced in the digester tanks will be stored in the 135,000 ft3 Wiggins Gas Holder (WGHTK) for later
use at combustion units. Fugitive emissions from this tank are controlled by the South Odor Control
(STHOC) System which consists of wet scrubbers and activated carbon adsorbers.  The wet scrubbers will
use chemical to achieve design H2S removal efficient at high H2S concentration but could achieve
adequate H2S removal efficiency by using less or no chemical at normal low H2S inlet concentration.  The
STHOC System consist of seven (7) wet scrubbers and eighteen (18) carbon adsorbers that will discharge
to one (1) large exhaust stack (SUTH1).”

Process: MXL is located at Building MAIN  -  The process consists of the plant's mixed liquor channel
process (MXL).  Odors identified emitting from the mixed liquor channels are primarily caused by the
aeration of the channels used to keep the mixed liquor in suspension.  Emission from this process is
controlled by the South Odor Control System (STHOC).

The total thruput is based on the design average dry weather flow of 170 MGD.

Process: PHW is located at Building MAIN  -  This process is the plant's headworks (PHW) including the

Page  7 of 34



                                                          Division of Air Resources                 
Permit Review Report